



TEST REPORT

NUMBER: SZHH00361182

APPLICANT: GMG PUBLISHING CORP. GALISON BOOKS
28 WEST 44TH STREET SUITE 1411-12
NEW YORK, NY 10036.

DATE: Mar 04, 2009

ATTN: ELIZABETH WALLS

SAMPLE DESCRIPTION:

SIX (6) SETS OF SUBMITTED SAMPLE SAID TO BE :

- ITEM NAME : (1) CREATIVE THOUGHTS LOCKED DIARY.
- (2) DREAMS, THOUGHTS LOCKED DIARY.
- (3) MAGIC HORSES LOCKED DIARY.
- (4) RUNNING FREE LOCKED DIARY.
- (5) HORSE FRIENDS LOCKED DIARY.
- ITEM NO. (1) 978-0-7353-1115-2.
- (2) 978-0-7353-0608-0.
- (3) 978-0-7353-0099-6.
- (4) 978-0-7353-1789-5.
- (5) 978-0-7353-1891-5.

- DOC NO. : DSP003623.
- LABELLED AGE GROUP : NOT SPECIFIED.
- PACKAGING PROVIDED BY : YES.
- APPLICANT
- BUYER : G079-GALISON.



TESTS CONDUCTED:

AS REQUESTED BY THE APPLICANT, FOR DETAILS REFER TO ATTACHED PAGE(S)

TO BE CONTINUED

AUTHORIZED BY:
FOR INTERTEK TESTING SERVICES
SHENZHEN LTD.

BEN N.L. LIN
GENERAL MANAGER



TEST REPORT

NUMBER: SZHH00361182

CONCLUSION:

<u>TESTED SAMPLES</u>	<u>STANDARD - U.S. CFR TITLE 16</u>	<u>RESULT</u>
<u>SUBMITTED SAMPLE SETS</u>	<u>(CPSC REGULATIONS)</u>	<u>PASS</u>
	<u>MECHANICAL AND PHYSICAL TESTS</u>	

PART 1500.3(c) (6) (vi)	PASS
FLAMMABILITY TEST ON RIGID	
AND PLIABLE SOLIDS	

<u>TESTED SAMPLES</u>	<u>STANDARD</u>	<u>RESULT</u>
<u>TESTED COMPONENTS OF</u>	<u>U.S. CODE OF FEDERAL REGULATIONS TITLE 16</u>	<u>PASS</u>
<u>SUBMITTED SAMPLE SETS</u>	<u>CFR 1303 FOR TOTAL LEAD CONTENT IN</u>	
	<u>SURFACE COATING</u>	
	U.S. CONSUMER PRODUCT SAFETY IMPROVEMENT	PASS
	ACT 2008 (H.R. 4040) TITLE I, SECTION	
	101 FOR	
	TOTAL LEAD CONTENT IN SURFACE COATING	
	U.S. CONSUMER PRODUCT SAFETY IMPROVEMENT	PASS
	ACT 2008 (H.R. 4040) TITLE I, SECTION	
	101 FOR	
	TOTAL LEAD CONTENT IN NON-SURFACE	
	COATING MATERIALS	

AUTHORIZED BY:
FOR INTERTEK TESTING SERVICES
SHENZHEN LTD.

BEN N.L. LIN
GENERAL MANAGER



TEST REPORT

NUMBER: SZHH00361182

TESTS CONDUCTED

1 CPSIA H.R.4040 NORMAL AND REASONABLY FORESEEABLY USE AND ABUSE

WITH REFERENCE TO 16 CFR PART 1500.50

AGE GRADING FOR TESTING: OVER 3 YEARS.

RESULT: AFTER TENSION TEST, BOOKS WAS BROKEN AND INTERNAL COMPONENTS EXPOSED.

DATE SAMPLE RECEIVED : FEB 25, 2009
TESTING PERIOD : FEB 25, 2009 TO FEB 25, 2009

2 PHYSICAL AND MECHANICAL TEST

AS PER U.S. CODE OF FEDERAL REGULATIONS TITLE 16 PART 1500.50, THE HAZARDS OF SHARP POINTS, SHARP EDGE AND SMALL PARTS ARE ASSESSED BOTH BEFORE AND AFTER APPLICABLE USE AND ABUSE TESTS.

APPLICANT'S SPECIFIED AGE GROUP FOR TESTING : OVER 3 YEARS.

	<u>NO. OF SAMPLE TESTED</u>	<u>SHARP POINT (1500.48)</u>	<u>SHARP EDGE (1500.49)</u>	<u>SMALL PART (1501)</u>
AS RECEIVED	4	P	P	NA
IMPACT (1500.53(b))	1	P	P	NA
FLEXURE (1500.53(d))	0	NA	NA	NA
TORQUE (1500.53(e))	2	P	P	NA
TENSION (1500.53(f))	2	P	P	NA
COMPRESSION (1500.53(g))	1	P	P	NA

REMARK : P = PASS
NA = NOT APPLICABLE

DATE SAMPLE RECEIVED : FEB 25, 2009
TESTING PERIOD : FEB 25, 2009 TO MAR 02, 2009

3 FLAMMABILITY TEST

AS PER U.S. CODE OF FEDERAL REGULATIONS TITLE 16 PART 1500.44 FOR RIGID AND PLIABLE SOLIDS.

RESULT : IGNITED BUT SELF-EXTINGUISHED BEFORE BURN RATE COULD BE DETERMINED

DATE SAMPLE RECEIVED : FEB 25, 2009
TESTING PERIOD : FEB 25, 2009 TO MAR 02, 2009



TEST REPORT

NUMBER: SZHH00361182

TESTS CONDUCTED

4 TOTAL LEAD (Pb) CONTENT IN SURFACE COATING

AS PER U.S. CODE OF FEDERAL REGULATIONS TITLE 16 CFR 1303 AND U.S. CONSUMER PRODUCT SAFETY IMPROVEMENT ACT 2008 (H.R. 4040), TITLE I, SECTION 101 FOR CHILDREN'S PRODUCTS CONTAINING LEAD, ACID DIGESTION METHOD WAS USED AND TOTAL LEAD CONTENT WAS DETERMINED BY INDUCTIVELY COUPLED ARGON PLASMA SPECTROMETRY.

<u>TESTED COMPONENT</u>	<u>RESULT IN ppm</u>
(1)	<10
(2)	<10
(3)	<10

REQUIREMENT

0.06% (600 ppm) ON OR BEFORE 14 AUG, 2009
0.009% (90 ppm) AFTER 14 AUG, 2009

ppm = PARTS PER MILLION
< = LESS THAN

TESTED COMPONENTS :

- (1) SILVER COLOR COATING ON PAPER CARD (COVER OF THOUGHTS SECRETS / MAGIC DIARY).
- (2) PINK COATING ON METAL (PINK KEY).
- (3) BLUE COATING ON METAL (BLUE KEY).

DATE SAMPLE RECEIVED : FEB 25, 2009
TESTING PERIOD : FEB 25, 2009 TO FEB 28, 2009



TEST REPORT

NUMBER: SZHH00361182

TESTS CONDUCTED

5 TOTAL LEAD (Pb) CONTENT IN NON-SURFACE COATING MATERIALS

AS PER U.S. CONSUMER PRODUCT SAFETY IMPROVEMENT ACT 2008 (H.R. 4040), TITLE I, SECTION 101 FOR CHILDREN'S PRODUCTS CONTAINING LEAD, ACID DIGESTION METHOD WAS USED AND TOTAL LEAD CONTENT WAS DETERMINED BY INDUCTIVELY COUPLED ARGON PLASMA SPECTROMETRY.

<u>TESTED COMPONENT</u>	<u>RESULT IN ppm</u>
(1)	<10
(2)	<10
(3)	<10
(4)	<10
(5)	<10
(6)	<10
(7)	<10
(8)	<10
(9)	<10
(10)	123
(11)	<10
(12)	<10

REQUIREMENT

- 600 ppm AFTER 10 FEB, 2009
- 300 ppm AFTER 14 AUG, 2009
- 100 ppm AFTER 14 AUG, 2011

REMARK :

ppm = PARTS PER MILLION
< = LESS THAN

TESTED COMPONENTS :

- (1) WHITE PAPER CARD WITH INACCESSIBLE COATINGS (COVERS OF ALL STYLES).
- (2) WHITE PAPER CARD WITH PRINTINGS (FIRST PAGE OF ALL STYLES).
- (3) WHITE PAPER SHEET WITH PRINTINGS (TEXT OF ALL STYLES).
- (4) BEIGE GLUE (JOINT OF ALL STYLES).
- (5) SILVER COLOR METAL (KEY OF ALL STYLES).
- (6) SILVER COLOR METAL (O-RING OF ALL STYLES).
- (7) SILVER COLOR METAL EXCLUDING COATING (LOCK COVER OF ALL STYLES).
- (8) SILVER COLOR METAL (LOCK OF ALL STYLES).
- (9) SILVER COLOR METAL (BUCKLE OF ALL STYLES).
- (10) SILVER COLOR METAL (FASTENER FOR COVER OF ALL STYLES).
- (11) SILVER COLOR METAL (EYELET OF ALL STYLES).
- (12) SILVER COLOR METAL (LOCK OF BODY FOR ALL STYLES).

DATE SAMPLE RECEIVED : FEB 25, 2009

TESTING PERIOD : FEB 25, 2009 TO FEB 28, 2009

END OF REPORT